
 
 
 
 

ADVERTIMENT. La consulta d’aquesta tesi queda condicionada a l’acceptació de les següents 
condicions d'ús: La difusió d’aquesta tesi per mitjà del servei TDX (www.tesisenxarxa.net) ha 
estat autoritzada pels titulars dels drets de propietat intel·lectual únicament per a usos privats 
emmarcats en activitats d’investigació i docència. No s’autoritza la seva reproducció amb finalitats 
de lucre ni la seva difusió i posada a disposició des d’un lloc aliè al servei TDX. No s’autoritza la 
presentació del seu contingut en una finestra o marc aliè a TDX (framing). Aquesta reserva de 
drets afecta tant al resum de presentació de la tesi com als seus continguts. En la utilització o cita 
de parts de la tesi és obligat indicar el nom de la persona autora. 
[...]
doi:10.1016/j.scitotenv.2013.12.019 

Storey, M.V., van der Gaag, B., Burns, B.P., 2011. Advances in on-line drinking water quality monitoring and early 

warning systems. Water Res. 45, 741–747. 

UKWIR, 2008. Real-time on-line monitoring of contaminants in water. Developing a research strategy from utility 

experiences and needs. UK Water Industry Research. Report ref. no. 08/DW/02/51. 

USEPA, 2005. Technologies and Techniques for Early Warning Systems to Monitor and Evaluate Drinking Water 

Quality: A State-of-the-Art Review. Office of Research and Development. National Homeland Security Research 

Center. EPA/600/R-05/156. 

Valero, F., Arbós, R., 2010. Desalination of brackish river water using Electrodialysis Reversal (EDR). Desalination 

253, 170–174. doi:10.1016/j.desal.2009.11.011 

Van den Broeke, J., Ross, P.S., van der Helm, A.W.C., Baars, E.T., Rietveld, L.C., 2008. Use of on-line UV/Vis-

spectrometry in the measurement of dissolved ozone and AOC concentrations in drinking water treatment. Water 

Sci. Technol. 57, 1169–1175. 



Ingeniería Ambiental 

 

52 

 

Villanueva, C.M., Kogevinas, M., Cordier, S., Templeton, M.R., Vermeulen, R., Nuckols, J.R., Nieuwenhuijsen, 

M.J., Levallois, P., 2013. Assessing Exposure and Health Consequences of Chemicals in Drinking Water: Current 

State of Knowledge and Research Needs. Environ. Health Perspect. doi:10.1289/ehp.1206229 

WHO, 2005. Water safety plans: Managing drinking-water quality from catchment to consumer. 

WHO, 2008. Guidelines for drinking-water quality. Third edition incorporating the first and second addenda. 

Volume 1. Recommendations. 

WHO, 2011. WHO Guidelines for drinking-water quality; 4th ed. Geneva, Switzerland, World Health Organization. 

WHO, 2013. Water Quality and Health Strategy 2013-2020. 

WMO, 2013. World Meteorological Organization. Planning of water-quality monitoring systems, Technical report 

series. World Meteorological Organization, Geneva. 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



2



Presence and biological effects of 
emerging contaminants in the 
Llobregat River Basin: a review

2.1. Abstract
2.2. Introduction
2.3. The Llobregat River
2.4. Levels of contaminants in Llobregat River waters
2.5. Biological effects 
2.6. Conclusions
2.7. References 2



 

 

 

 

 

 



Ingeniería Ambiental 

 

57 

2. Presence and biological effects of emerging contaminants in 
the Llobregat River Basin: a review 
 

2.1. Abstract 

 

The Llobregat River (north-east Spain) is the largest drinking water source for Barcelona and its 

surrounding area. As one of the only water sources in the area, the river waters have been overexploited 

and effluents from more than 30 urban wastewater treatment plants, industries and agriculture runoffs 

have been discharged into the river. This study reviews the presence of emerging contaminants published 

in recent decades, emphasising the observed effects on ecosystems caused by the contamination. 

Pesticides, surfactants, oestrogens, pharmaceuticals and personal care products and even illegal drugs are 

the main groups detected in different studies, reporting alterations in species composition, the abundance 

of biomass and endocrine disruption measured by alterations in enzymatic activity or specific protein 

production. 

There is evidence that the information available provides an overview of the river status but not a 

representative picture according to the Water Framework Directive. 

 

 
Published as:  

González, S., López-Roldán, R., Cortina, J.-L., 2012. Presence and biological effects of emerging contaminants in 

Llobregat River basin: A review. Environmental Pollution 161, 83–92.  

doi:10.1016/j.envpol.2011.10.002 

 

 

Acknowledgements 

The work described in this chapter was supported by the Spanish Ministry of the Environment and Rural and Marine 

Affairs: VIECO project (009/RN08/01.1). The authors acknowledge J. Martín for the quality data provided for 

Figure 2.2 and L. Pouget and G. Serra for their help with the Llobregat map creation. 

 

 

  



Ingeniería Ambiental 

 

58 

 

 

2.2. Introduction 

 

The European Water Framework Directive (WFD) (Directive 2000/60/EC) establishes bases to regulate 

water resources with the aim of conserving, protecting and improving their quality and sustainable use. 

The WFD requires that all surface waters must reach a good chemical and ecological status in a 

qualitative and in a quantitative sense by 2015. For WFD fulfilment it is necessary to know the status of 

water resources at the moment in order to establish which technologies should be implemented to achieve 

the goals of the WFD. 

 

Several studies have focused on the presence of organic contaminants in the Llobregat River, the largest 

drinking water source for Barcelona and its surrounding area, where a broad range of contaminants have 

been detected. Inorganics also have been studied but most of the studies focus only on sediment 

accumulation, especially metal ions and non-metals such as arsenic. Most of these studies have been 

complemented by ecological status monitoring studies, mainly based on the effects of endocrine 

disrupting compounds.  

 

This study reviews the most significant monitoring programmes that have been launched within the 

Llobregat River and its tributaries in order to discover its water quality and the results obtained by several 

research studies dealing with the evaluation of the effects of this contamination. It also discusses the use 

of monitoring programmes to provide valuable information on the biological health of the ecosystems. 

 

To our knowledge, this work represents the first review that is solely focused on the Llobregat River. 

 

2.3. The Llobregat River 

 

The Llobregat River emerges in Castellar de n’Hug, in the north west of Catalonia (Spain), at an altitude 

of 1400m and flows approximately 160 km before reaching the Mediterranean Sea, 10 km south of 

Barcelona (see Figure 2.1).  

 

The Cardener and Anoia Rivers are the main tributaries. In the lower-middle course of the Llobregat and 

Cardener Rivers there is a large concentration of industries, agricultural activities and densely populated 

areas with major water demands. In contrast, the Anoia River is mainly influenced by agricultural area 

(vineyards) and industries. As a Mediterranean river, it is highly dependent on climatic conditions (see 

Figure 2.2A) and the flow can range from several hundred m3/s in the storm period, normally in spring 



Ingeniería Ambiental 

 

59 

and autumn to low m3/s during summer (dry period) where the flow can decrease considerably leading to 

worse water quality due to the increase of effluent wastewaters in the total flow of the river and when the 

dilution factor can be negligible. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 2.1. Geographical location and map of the Llobregat River basin. DWTP1: Abrera, DWTP2: Sant 

Joan Despí. WWTP with more than 100,000 population equivalents are named 

 

This basin is also characterised by its salinity from salt mines located in the upper course of the river. 

Although in the nineties a collector was built with the aim of collecting the mining lixiviates, the salinity 

problems in the Llobregat basin were not totally solved and high salinity levels are still found at some 

points (see Figure 2.2 B).  

 

To improve the water quality of the Llobregat River and its tributaries, more than 30 WWTPs treating a 

mixture of urban or industrial wastewaters have been set up along the river, as shown in Figure 2.1. The 

main industries sited along the Llobregat River are tannery, food products, textile, pulp and paper 

industries discharging a broad spectrum of organic chemicals into the river. Therefore, the river receives 

effluents from these WWTPs and surface runoff from agricultural areas. 

 

The removal of contaminants by WWTPs is in some cases not complete; consequently they can enter into 

the environment via sewage effluents and thus become a potential risk to the receiving bodies and in 

addition, into the production of drinking water.  

 



Ingeniería Ambiental 

 

60 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 2.2. Data paremetres of the Llobregat River in the low course during 2007/2008. A) flow B) 

conductivity/chlorides C) total organic carbon (TOC)/oxidability/dissolved oxygen and D) ammonia/nitrates 

date

Fl
ow

(m
3/

s)

datedate

Fl
ow

(m
3/

s)

0

200

400

600

800

1000

16/12/06 16/04/07 16/08/07 16/12/07 16/04/08 16/08/08 16/12/08

date

m
g 

C
l/L

0

500

1000

1500

2000

2500

µS
/c

m

0
701

Conductivity

Chlorides

16/01/07
0

200

400

600

800

1000

16/12/06 16/04/07 16/08/07 16/12/07 16/04/08 16/08/08 16/12/08

date

m
g 

C
l/L

0

500

1000

1500

2000

2500

µS
/c

m

0
701

Conductivity

Chlorides

0

200

400

600

800

1000

16/12/06 16/04/07 16/08/07 16/12/07 16/04/08 16/08/08 16/12/08

date

m
g 

C
l/L

0

500

1000

1500

2000

2500

µS
/c

m

0
701

0

200

400

600

800

1000

16/12/06 16/04/07 16/08/07 16/12/07 16/04/08 16/08/08 16/12/08

date

m
g 

C
l/L

0

500

1000

1500

2000

2500

µS
/c

m

0
701

0
701

Conductivity

Chlorides

Conductivity

Chlorides

16/01/0716/01/07

0

5

10

15

20

25

30

19/02/2007 19/06/2007 19/10/2007 19/02/2008 19/06/2008 19/10/2008

date

m
g 

N
O

3/
L

0

2

4

6

8

10

12

m
g 

N
H

3/
L

Ammonia

Nitrates

0

5

10

15

20

25

30

19/02/2007 19/06/2007 19/10/2007 19/02/2008 19/06/2008 19/10/2008

date

m
g 

N
O

3/
L

0

2

4

6

8

10

12

m
g 

N
H

3/
L

Ammonia

Nitrates

Ammonia

Nitrates

0

2

4

6

8

10

12

14

16

18

20

1-1-2007 1-4-2007 1-7-2007 1-10-2007 1-1-2008 1-4-2008 1-7-2008 1-10-2008

date

TOC (mg C/L)
oxidability (KMnO4) (mg O2/L)
dissolved oxygen (mg O2/L)

A) 

B) 

C) 

D) 



Ingeniería Ambiental 

 

61 

 

 

The Llobregat River is one of the main drinking water sources in the area due to the scarcity of 

groundwater resources. Therefore, the quality of the raw water must be controlled and to do this a net of 

surface water quality control stations have been set up in recent decades providing data on general 

paremetres such as the ones depicted in Figure 2.2 where a summary of general paremetres in the low 

course of the Llobregat River is presented. To enhance the water quality of the river, several by-passes 

have been constructed along the river avoiding the most contaminated parts of the river to reach the 

drinking water treatment plants (DWTP). Abrera DWTP and Sant Joan Despí DWTP, located in the 

lower-middle course of the Llobregat River (see Figure 2.1), supply approximately 40% of drinking water 

to the Barcelona Metropolitan and surrounding area, whose characteristics are shown in Table 2.1. 

 

Table 2.1. Characteristics of the two main DWTP operating in the Llobregat River 

DWTP % of 
population 
served in 
Barcelona 

area 

Treatment Maximum 
water 

production 

Source Treated 
water 

Abrera 
(DWTP 1)1 

5% Screening, sandfree, chlorination, 
flocculation and settling, sand 

filtration, filtration through 
activated carbon, electrodialysis-

reversal, final chlorination 
 

4 m3/s 97% river water-
3% groundwater 

52.9 
Hm3/year 

Sant Joan 
Despí 

(DWTP 2)2 

37% Predioxichlorination, grit removal, 
coagulation-sedimentation, sand 

filtration, ozonisation, filtration 
through activated carbon, 

ultrafiltration, reverse osmosis, 
hardness adjustment, final 

chlorination 

5.3 m3/s 
 

75% river water-
25% 

groundwater 

107 
Hm3/year 

Source: 1. ATLL, Annual report, 2008; 2. Internal source, 2009 

 

 

2.4. Levels of contaminants in Llobregat River waters 

 

The Llobregat River has been the subject of several studies dealing with the presence of contaminants in 

surface water and related compartments (e.g. sediments, fish). In this study, only compounds detected in 

surface waters are taken into account. Most of these studies focus on the lower and middle part of the 

river basin, where most of the WWTPs, DWTPs and population are located, and which therefore is the 

area with higher pressures.  

 



Ingeniería Ambiental 

 

62 

 

2.4.1. Pesticides 

 

Pesticides are a group of compounds widely used in agricultural areas, related industries and other 

applications that comprise compounds with different physico-chemical characteristics. After their field 

application they can transfer to water (either surface or ground water) where, depending on the compound 

solubility, bioaccumulation in living organisms or accumulation in sediments or soils can occur.  

 

The majority of the studies focused on ground water and surface water, due to their importance as a 

source of drinking water, where EU legislation establishes a maximum acceptable level of 0.1 μg/L for 

individual compounds in water intended for human consumption (European Union Council Directives 

80/778/EEC, 91/414/EEC, 98/83/EC). Moreover, the WFD established a list of 33 priority substances to 

be controlled in the field of water policy (Directive 2008/105/EC), of which a third are pesticides. 

 

Due to the importance of these compounds, their presence has been extensively studied in the Llobregat 

River and more specifically in the intake of both DWTPs located in the river in order to discover the 

quality of the intake water (Kampioti et al., 2005; Quintana et al., 2001; Rodriguez-Mozaz et al., 2004). 

In those studies, pesticides belonging to different classes (triazines, phenylureas, organophosphates, 

anilines, acidic, thiocarbamate) have been analysed where MCPA (acidic), dimethoate 

(organophosphate), diuron (phenylurea), terbuthylazine, simazine and atrazine (triazines) were the 

compounds more frequent detected and in higher concentrations (up to 2.21 µg/L for simazine, 463 ng/L 

for atrazine, 415 ng/L for MCPA and 239 ng/L for diuron). However, the concentrations detected varied 

depending on the season; the higher values were found during the field application period (February-

June). 

 

In recent studies (Kuster et al., 2008; Ricart et al., 2010; Terrado et al., 2009) performed at different 

locations along the Llobregat River and its tributaries, the most ubiquitous and abundant compounds 

detected were similar to the ones detected in the DWTP intake: the acidic pesticides MCPA (up to 1.28 

µg/L) and 2,4-D (up to 109 ng/L); the phenylureas linuron (up to 327 ng/L) and diuron (up to 99.7 ng/L) 

and the organophosphate diazinon (up to 785 ng/L).  

 

Higher concentrations were detected in previous studies for terbutylazine (13 μg/L) due to a local spill 

produced by a company that uses it for its refrigerating circuit (Lacorte et al., 1998) and for glyphosate 

just before field application finding quite high concentrations (20-60 µg/L) with peaks of 137 µg/L after 

three days. However, after 12 days of field application this was not found any more (Puertolas et al., 

2010). 

 



Ingeniería Ambiental 

 

63 

As a summary, all the studies carried out in the river confirm the presence of pesticides in the Llobregat 

River coming from their usage in the agriculture and industrial activity. The higher concentrations were 

always found during their application period (spring-summer). However, as can be seen in Figure 2.3 

where a summary of pesticide concentration is shown, the concentrations found rarely exceed the EU 

maximum acceptable concentrations.  

 

 

 

 

 

 

 

 

 

 

Figure 2.3. Levels of selected pesticides found in the intake of DWTP 2, showed as maximum, minimum and 

average concentrations. The dotted line shows the maximum acceptable concentration for individual 

compounds according to EU legislation. (Kampioti et al., 2005; Kuster et al., 2008; Quintana et al., 2001; 